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SCHIRTEC Trading GmbH
lgnaz-Köck-Straße 1 0n op 1 .6
1210  Wien

Ref.: Material analysis for one lightning conductor top
Type "Schirtec-AS"
order from '13.12.2006

TÜV-Ord er. N r. 2007-WS/PZW- EX-0-00003 9

about the material analysis executed in the Vienna Test Center of the
tÜV nustria from December 9'h 7007.

Test subiect:
One lightning conductortop named "schirtec-AS".

Modell E.S.E. Type: S-AS Serial Nr,: 061141

There is no declaration about the used material.

Purpose of the test:
It was to find out by use of spectral analysis which material or material compounds
have been used forthe production of the lightning conductor.

Carryins out the test:
The lightning conductor was dismantled into his component parts and in the
following for each component part a spectral analysis was done. For the test of the
material compound it was used the test device RF-Spectrumanalysator
Modell XLt-898 Y. Serial no.:6943.

rav
ös r=RREtcH

Geschäfubereich
Werkstoff- und
Schweißtechnik

Deutschstraße '1 0
1230 Wien
Telefon:
+43(1)610 91-0
Fax DW 6605
pzu@tuv.at

Ansprechpartnen
Ing. Günter BALAS
iun.
DW 6609
bal@tuv.at

Akkreditiert als:
Prüfstelle,
Überwachungsstelle,
Zenifizierungsstelle,
Kalibrierstelle

Notified Body 0408

Vereinssie und
Geschäfuführung
Krugerstraße.1 6
1 015 Wen/Osterreich
Tel.: +43(1)514 07-0
Fax DW 6005
ofüce@tuv.at
http://www.tuev.at

Geschäfustellen in
Dombim, Graz,
lnnsbruck Klagenfurt,
Lauterach, Linz,
M attersburg, Salzburg,
St Pölten, Wels, Wien
und Filderstadt (D)

Tochtergesellschaften
in Athen, Budapest
München, Prag
Teheran und Wen

Bankverbindungen:
BA 0066-28978/00
BA 220-101 -949 t00
PSK7072.756

DVR 0047 333
urD ATU 37086005
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Unser Zeichen
WP 21/BAUBE

Test result:
The following material compounds were realized (see attachment):

Rohr/tube: 1.4301
Hülse/socket '1.4301

Spitze/top: 1.4301
Oberteil/upper par[ 1 .4301
Lamelle/multiple-disk 1 .4301
U nterteil/lower part 1 .4301

To sum it up one can saythatforthe concrete lightning conductortop of thetype "Schirtec-AS"

high quality material has been used. Sustainable environmental influences by use of those materials

or their chemical elements when operating with those devices are not known by the undersigned

testing body.

Vienna, '10.01.2007

TÜV Austria
The test engineer:

/r+
/  

Ing. Balas jun.

Attachment:
2 pages

Any publicotion ofthe present report must
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beinitsentire lengthondwording.Anyreproductionof extractsofthepresent reportmustbeouthonsedin
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TUV Osterreich.
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WP 21|BAUBE

Rohr 1.4301105111 : 0.9891680,26 0,03 0 , 1 9 0 ,13 8,49 0,51 70,81 0,79 1,74 0,36 17,96 0,48 0 0,23

Hülse 1.43üll5n1 :0.0203220,54 0,04 0,41 0 , 1 4 8,89 0,48 69,66 0,72 1 ,71 0,34 18,54 0,44 0 0,07

Spitze 1.4301 l05l 1 1 : 2.7297980,44 0,06 1 ,17 0,34 7,5 0,75 71,02 1 ,2 1,92 0,57 17,23 0,72 0 0,08

Oberteil 1.4301 10511 1 : 1.2910290,35 0,03 0,45 0 ,15 8,45 0,49 71 ,18 0,74 1 ,8 0,35 17,43 0,45 0 0,05

Lamelle 1 .4301 l05l 1 1 : 0.287940 0,27 0,03 0,37 0 ,14 9,44 0,5 69,87 0,74 1 ,06 0,31 18 ,51 0,45 0 0,21

Lamelle 1 .4301 l05l 1 1 : 0.302628 0 ,11 0,02 0,06 0 ,11 8,94 0,51 71 ,71 0,77 1 ,08 0,33 17,68 0,46 0 0,22

Unterteil 1.4301 l05l 1 1 : 0.628240 0,28 0,04 0,35 0 , 1 9 9,93 0,65 70,37 0,94 1 ,01 0,4 17,44 0,57 0,03 0,07
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